
 

A 
 

APPENDIX A: 

 

 

National Pollutant Discharge Elimination System 
Permit 101384 



Expiration Date: June 30,2014 
Permit Number: 101384 
File Number: 51447 
Page 1 of 17 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
WASTE DISCHARGE PERMIT 

Department of Environmental Quality 
• Western Region - Salem Office 

750 Front Street NE, Suite 120, Salem, OR 97301-1039 
Telephone: (503) 378-8240 

Issued pursuant to ORS 468B.050 and The Federal Clean Wafer Act 

ISSUED TO: 
City of Lowell 
PO Box 490 
Lowell, Oregon 97452 

FACILITY TYPE AND LOCATION: 
Activated Sludge 
Lowell Wastewater Treatment Plant 
240 S Moss Street 
Lowell 
Treatment System Class: Level in 
Collection System Class: Level II 
[...]
1. BOD means five-day biochemical oxygen demand. 
2. CBOD means five day carbonaceous biochemical oxygen demand 
3. TSS means total suspended solids. 
4. "Bacteria" includes but is not limited to fecal coliform bacteria, total coliform bacteria, and E. coli 

bacteria. 
5. FC means fecal coliform bacteria. 
6. Total residual chlorine means combined chlorine forms plus free residual chlorine 
7. Technology based permit effluent limitations means technology-based treatment requirements as defined 

in 40 CFR Section 125.3, and concentration and mass load effluent limitations that are based on 
minimum design criteria specified in OAR Chapter 340, Division 41. 

8. mg/l means milligrams per liter. 
9. kg means kilograms. 
10. m kl means cubic meters per day. 



File Number: 51447 
Page 17 of 17 

11. MGD means million gallons per day. 
12. 24-hour Composite sample means a sample formed by collecting and mixing discrete samples taken 

periodically and based on time or flow. The sample must be collected and stored in accordance with 40 
CFR part 136. 

13. Grab sample means an individual discrete sample collected over a period of time not to exceed 15 
minutes. 

14. Quarter means January through March, April through June, July through September, or October through 
December. 

15. Month means calendar month. 
16. Week means a calendar week of Sunday through Saturday. 
17. POTW means a publicly owned treatment works 





National Pollutant Discharge 
Elimination System 

(NPDES) 
Permit Evaluation Report Water Quality 

Western Region 
750 Front St. #120 
Salem, OR 97301-1039
(503) 378-8240 
(800) 349-7677 
(503) 373-7944 (Fax) 
 
www oregon gov/deq

 
 

 

Source location 240 S. Moss St. 

Permittee 

City of Lowell 

452 

artwig 

Proposed action 
ermit 

 
 

Source category NPDES Minor Dom 

Permit writer Mary Pfauth 

File number 51447 

Permit number 101805 

Expires 06/30/2014 

City of Lowell Wastewater Treatment Plant 

 Lowell 

P.O. Box 490 
Lowell, OR 97
contact: 
William H
(541) 937-2157 
Renew NPDES p
Application no. 972846
Received date: 6/26/2008

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
Introduction 

 

The Federal Water Pollution Control Act of 1972, also known as the Clean Water Act, and 
Oregon Revised Statutes (ORS 468B.050) require a discharger to obtain a National Pollutant 
Discharge Elimination System (NPDES) permit to discharge wastewater to surface waters. The

als that have poisonous effects. Chlorine, for example, is commonly 

o model the discharge and the receiving water as well as to determine if there is a 

ipal sources using available technology. 

 treated wastes and receiving waters to thoroughly mix and dilute the 

ard requirements 

rized 

 
permit is designed to allow a discharge as long as it protects the designated beneficial uses of the 
receiving surface waters. 
The State of Oregon has developed human health and aquatic life water quality criteria to protect 
these beneficial uses. The criteria fall into broad two categories, toxic and non-toxic. Toxic 
criteria deal with chemic
used to disinfect treated sewage. Chlorine is a powerful oxidizer that kills bacteria but is also 
harmful to other organisms at high enough levels. Non-toxic criteria deal with conditions or 
substances that can have harmful effects but are not poisonous. Dissolved oxygen, for example, 
must be sufficient to maintain aquatic life in a water body. Low enough levels can cause fish 
kills. 
During permit development, DEQ evaluates whether water quality criteria are being or can be 
met by a discharge. DEQ gathers data on the discharge and on the receiving waters. It uses these 
data t
reasonable potential for the discharge to exceed water quality criteria. If there is a reasonable 
potential, then the permit sets limits on the discharge. 
There are two categories of effluent limits for NPDES permits: 1) technology based effluent 
limits, and 2) water quality based effluent limits. Technology based effluent limits require a 
minimum level of treatment for industrial or munic
Technology based effluent limits are developed by applying EPA guidelines for specific 
industrial categories. Water quality based effluent limits are independent of the available 
treatment technology.  
Federal regulations and Oregon Administrative Rules allow DEQ to suspend all or part of the 
water quality standards in small, designated areas within receiving waters around a discharge. 
These small areas allow
treated wastes. These are known as “allocated impact zones” or “mixing zones.” Two mixing 
zones can be developed for each discharge: 1) The acute mixing zone, also known as the “zone 
of initial dilution” (ZID), and 2) the chronic mixing zone, usually referred to as “the mixing 
zone.” The ZID must be designed to prevent lethality to organisms drifting through it and the 
mixing zone must be designed to protect the integrity of the entire water body. 
In addition to limiting what is discharged into the receiving water, DEQ requires a discharger to 
monitor the discharge and report the monitoring results. DEQ may require additional studies and 
set special conditions unique to the discharge. There is also a set of stand
included in every NPDES permit that address reporting, the duty to reapply, operation, etc. 
Both the permit applicant and the public can review and comment on the draft version of the 
NPDES permit. DEQ reads these comments, responds to them, and may or may not change the 
draft. The permit goes into effect (is “issued”) upon signature by DEQ’s autho
representative. A NPDES permit typically expires five years from the date it was issued. 
  



City of Lowell Evaluation Report 10/2009 
 

 
Facility 

 
Facility: Background 
The City of Lowell (City) owns and operates a sewage collection and wastewater treatment 

system located on the north side of Dexter 
Reservoir at 240 S. Moss Street (see map 
left) The system treats the City’s 
wastewater and discharges it into the 
penstock of the U.S. Army Corps of 
Engineers (USACOE) Dexter Dam on the 
Middle Fork Willamette River. The City 
operates its wastewater treatment plant 
(WWTP) under National Pollutant 
Discharge Elimination System (NPDES) 
Permit number 101384. The permit was 
last renewed on May 5, 2004 and expired 

on December 31, 2008. The DEQ of Environmental Quality (DEQ) received a timely renewal 
application on June 26, 2008 and proposes to renew the permit. This permit evaluation report 
describes the basis and methodology used to develop the permit and proposes effluent limitations 
and special conditions necessary to carry out state and federal law. The permit is divided into the 
following sections, each of which is discussed in this evaluation report: 

Dexter Dam 
WWTPLowell

Lookou
t Point 
 Dam 

Schedule A – Waste discharge limitations 
Schedule B – Minimum monitoring and report requirements 
Schedule D – Special conditions 
Schedule F – General conditions 

Facility: Description 
The U. S. Army Corp of Engineers built the City’s wastewater treatment plant in the 1950's to serve 
the people who built Dexter Dam. The City moved the outfall in 1990 from near the treatment 
plant, where it discharged directly into the reservoir, to approximately 20 feet upstream of the 
Dam’s penstock intake. The outfall’s new location allowed for more adequate mixing and dilution 
of the treatment plant effluent. Subsequent upgrades have been made to both the collection system 
(replacing lines, disconnecting storm drains from the sanitary sewer, upgrading the Alder Street lift 
station) and the treatment plant (new headworks, new clarifier, new filter media, conversion of 
Imhoff tank to aerobic digester, lining of sludge drying beds). 

The plant receives municipal sewage and, at this time, there are no industrial discharges to the 
system. However, the City has developed an industrial park and future industrial discharges are 
possible. All sewage arrives at the treatment plant by gravity flow with the exception of flows 
entering a pump station located on Alder Street. There was one overflow from this pump station 
on December 31, 2005 during a period of high rainfall and saturated ground. On December 14, 
2006, sewage bypassed the pump station during a power outage caused by a downed tree on the 
power lines. 



City of Lowell Evaluation Report 10/2009 
 

 from the primary clarifiers and 

The permittee intends to maintain an option to make beneficial use of biosolids by land 
application at agronomic rates. The permittee has submitted and DEQ has approved a Biosolids 
Management Plan for Class B Biosolids. Any biosolids applied must comply with the federal 

The following description of the treatment plant’s process is diagrammed in the figure below, 
right. Influent wastewater to the facility passes through a helisieve (the headworks), then goes 
into a primary clarifier equipped with skimmers that move sludge to a bottom hopper and to the 
digester. The clarifier has two separate, redundant chambers. Wastewater then flows through a 
corrugated screen type of trickling filter and into a solids contact aeration basin/oxidation ditch. 
Flow then goes to a secondary clarifier and from there to the chlorine contact chamber. The 
wastewater is chlorinated with chlorine gas 
after which it is dechlorinated with sulfur 
dioxide and sent through a re-aeration 
basin. Effluent flow is measured at a point 
after the re-aeration basin using a Stevens 
Recorder (float meter with stilling well) 
and subsequently discharged through 
Outfall 001. The outfall line is over one 
mile long and discharges into the Dexter 
Reservoir to a point 20 feet upstream of 
the penstock intake of Dexter Dam. 

Sludge
waste activated sludge from the secondary 
clarifier are transferred to an aerobic 
sludge digester. Following digestion, 
sludge goes to the sludge beds for water 
removal and drying after which it is 
transported to the Lane County Landfill. 
Decanted wastewater from the drying beds 
is returned to the plant headworks. The 
City wants the option, during this permit cycle, to treat the sludge to meet Class B criteria for 
biosolids with subsequent beneficial land application. 
Facility: Treatment Plant Flows 
The upgraded treatment system has a design average dry weather flow (ADWF) of 0.22 million 
gallons per day (mgd). DEQ analysis of the May, 2004 through July, 2008 discharge monitoring 
reports (DMRs) shows an actual average dry weather (May through October) flow of 0.06 mgd 
with a minimum flow of 0.04 mgd occurring every summer, and an actual average wet weather 
(November through April) flow of 0.16 mgd with a peak flow of 0.36 mgd in January, 2006. 
According to the data, the facility is operating at 27% of its hydraulic capacity. 

Facility: Sludge and Biosolids Management 
Sludge from the primary clarifiers and waste activated sludge from the secondary clarifier are 
transferred to the aerobic sludge digester. Following digestion, sludge goes to the sludge beds for 
water removal and drying prior to transport to the Lane County Landfill. Decanted wastewater 
from the drying beds is returned to the headworks of the plant. Required analytical results for 
sludge sampling are overseen by the landfill under their solid waste disposal permit issued by the 
DEQ. This permit renewal proposes monthly and annual reporting of the transportation of sludge 
to this or any other facility. 



City of Lowell Evaluation Report 10/2009 
 

locate inflow 
r 3000 feet of collection lines 

es and new manhole catch basins were installed in numerous 

s or those areas that are in the worst condition. The permit requires an annual report 

charged 
 

mand (BOD5), Total Suspended Solids (TSS), 
oli bacteria, pH, BOD removal efficiency, and TSS removal 

 River Mile 15.7. The 16 -inch diameter outfall line from the treatment plant 
nt is over a mile long and terminates in a single, 16-inch diameter port. The 

low continues past the turbine and exits 

lood control, irrigation water, etc. Two dams upstream of the City, Lookout Point 
and Hills Creek, regulate flow in the river reach where the City discharges treated wastewater. 
Dexter Dam lies just below the City’s treated wastewater outfall and regulates downstream 
flows. DEQ used the minimum low flow through Dexter Dam (1200 cfs per USACOE) rather 
than US Geological Survey gaging data for calculating dilutions. 

biosolids regulations (40 CFR Part 503) and biosolids monitoring must be done. The permittee 
must submit a biosolids report for each year by February 19 of the following year. 

Facility: Inflow and Infiltration 
The permittee has conducted smoke and dye tests of the collection system to 
points, has located and capped open laterals, and has replaced ove
in the City. In addition, new manhol
locations. 

DEQ recommends a long-term program that will completely replace the collection system based 
on life expectancy (usually 60 to 80 years). The replacement program should be directed at the 
oldest area
describing the Inflow and Infiltration (I &I) detection and removal activities that have been 
completed during the year and those planned for the upcoming year. The City has an Inflow and 
Infiltration Reduction Plan and has been timely in submitting the required annual reports. 
Facility: Pretreatment 
The permittee does not have a formal pretreatment program and none is required for this source. 
 
Facility: Pollutants Dis
The proposed renewal permit will regulate the same parameters as the current permit. These
parameters are: Five-day Biochemical Oxygen De
Total Residual Chlorine (TRC), E. c
efficiency. 
Facility: Outfalls 
The City’s wastewater treatment plant discharges treated wastewater into the Middle Fork 
Willamette River at
to the discharge poi
port is approximately 12 inches above the reservoir bottom and approximately 20 feet upstream 
of the penstock intakes of Dexter Dam. 

The penstock is a pipe by which water from 
the reservoir is conveyed to the turbine inside 
the dam. The water turns the turbine and the 
generator attached to the turbine converts 
mechanical energy into electricity (see figure 
left). F
the dam on the downstream side. 

Outfall 002 is the Alder Street pump station 
overflow point. Discharge from this outfall is 
prohibited  

Facility: Mixing Zone and Zone of Initial 
Dilution 

The Middle Fork Willamette is a highly regulated stream having several dams that provide 
electricity, f



City of Lowell Evaluation Report 10/2009 
 

ne for this facility to one based on 

 of the Zone of Initial Dilution 

e discharge into this mixing zone 

conditi rmit 
include rmit 
cycle a ilities impact on 

roundwater quality at permit renewal.  

l Agreement and Order (MAO) on November 8, 2001. 
The MAO set interim limits for the facility during the time that the City got funding for and 
completed a major facility upgrade. The upgrade was completed in March 2004 and, since the 
facility was operating in compliance with its permitted limits, the MAO was terminated in June 
2004. 

The facility’s Discharge Monitoring Reports (DMRs) submitted since the last permit renewal, 
the permit compliance conditions, and all inspection reports for the same period were reviewed. 

DEQ proposes to redefine the Regulatory Mixing Zo
percentage of receiving stream flow rather than on a defined distance downstream of the 
discharge for the following reasons. This discharge is difficult to model with conventional 
models or with dye testing due to its proximity to the penstock intake of Dexter Dam. The 
receiving stream hydraulics close to the penstock outlet is also complex. The size of the 
discharge (0.22 mgd = 0.34 cfs) relative to the size of minimum receiving stream flow through 
the penstock (1200 cfs) is very small – a ratio of 3 to 10,000.Therefore, DEQ has calculated 
dilutions using conservative stream flow percentages at the edge
(ZID) and mixing zone. DEQ’s Regulatory Mixing Zone Internal Management Directive 
[...]
environmental costs of allowing a lowering of water quality.  Do the social and economic 
benefits outweigh the environmental costs of lowering the water quality? 

Yes. Please provide basis for conclusion.  Proceed with Application Process to 
Interagency Coordination and Public Comment.  Go to Step 21. 

No. Please provide basis for conclusion. Recommend Preliminary Decision to deny 
proposed activity (subject to Interagency Coordination and Public Comment). 
Go to Step 21. 

The basis for conclusion should include a discussion of whether the lowering of water 
quality is necessary and important.  “Necessary” means that the same social and economic 
benefits cannot be achieved with some other approach.  “Important” means that the value 
of the social and economic benefits due to lowering water quality is greater than the 
environmental costs of lowering water quality. Benefits can be created from measures such 
as: 

• Creating or expanding employment (provide current/expected number of 
employees, type & relative amount of each type 

• Increasing median family income 
• Increasing community tax base (provide current/expected annual sales, tax info) 
• Providing necessary social services 
• Enhancing environmental attributes 

and Environmental Costs can include: 
• Losing assimilative capacity otherwise used for other industries/development 
• Impacting fishing, recreation, and tourism industries negatively 
• Impacting health protection negatively 
• Impacting societal value for environmental quality negatively 

             

21. On the basis of the Anti-degradation Review, the following is recommended:  

__X__ Proceed with Application to Interagency Coordination and Public Comment Phase. 
____ Deny Application; return to applicant and provide public notice. 

Action Approved 
 
Section:   Western Region, Salem Office 
Review Prepared By:  Mary Pfauth 
Phone:    (503) 378-4978 
Date Prepared:   9-11-2008 



City of Lowell Evaluation Report 10/2009 
 

Page 22 of 31 
 

Please provide the following information and submit with the completed application form to:  
Department of Environmental Quality 
Water Quality Division—Surface Water Management 
811 SW Sixth Avenue 
Portland, Oregon 97204-1390  
 
 

Name:    
Name of Company:     
Address:    

   
   
   

Phone:    
Fax:       

 



City of Lowell Evaluation Report 10/2009 
 

Page 23 of 31 
 

Appendix 2 
25% Thermal Plume Reasonable Potential Analysis 

Lowell WWTP 
2009 

 

 
 



City of Lowell Evaluation Report 10/2009 
 

Page 24 of 31 
 

Appendix 3 
Mixing Zone Temperature RPA 

Lowell WWTP 
2009 

 
 



City of Lowell Evaluation Report 10/2009 
 

Page 25 of 31 
 

Appendix 4 
pH Reasonable Potential Analysis 

Lowell WWTP 
2009



City of Lowell Evaluation Report 10/2009 
 

Page 26 of 31 
 

 
 

Appendix 5 
Chlorine and Ammonia Reasonable Potential Analysis 

Lowell WWTP 
2009 

 
 
 
 
 



Appendix 6 
Wastewater Syst tion Worksheet 

General Requirements (OAR 340-049-0015) tem 
supervised by one or more o tewater treatment or 

nce, 

ts assigned based on criteria shown in OAR 
340-049-0025 (see Step 1 of the worksheet).  Pursuant to OAR 340-049-0020(4), if the complexity of a treatment 

n population to be handled by the wastewater 
treatment facility (see footnote on page 1 of worksheet).  Like treatment, if deemed appropriate, DEQ may classify the 

 for 

ater system and 
give the owner reasonable time to comply with requirements of the new classification (OAR 340-049-0020(6)).  If you 

049 
will be classified by DEQ as wastewater treatment systems and/or wastewater collection systems, as appropriate, in 

Wastewater Collection Systems 

em Classifica
 - Each owner of a regulated wastewater system must have its sys

perators who hold a valid certificate for the type of system, was
collection, at a grade equal to or greater than the wastewater system classification as defined in OAR-340-049-0020 
and 0025.  Because classification establishes the operator certificate type and grade required for complia
it must be determined prior to start-up of a new or upgraded facility. 

Wastewater treatment system classifications are derived from the total poin

system is not reflected in -0025, DEQ may classify a system higher as long as the designation is consistent with the 
intent of the classification system (see Step 2 of the worksheet).   

Collection system classifications are based on a service area desig

system higher than by population alone (OAR 340-049-0020(5)).  For example, the design service area population
“X” Sanitary District is 1350 (Class I), but there are 280 city-maintained STEP or STEG units and a chemical feed 
system for control of hydrogen sulfide.  A Class II designation may be appropriate to meet the intent of the 
classification system to establish minimum operator requirements for experience and knowledge.    

Upon written notice to the wastewater system owner, DEQ may change the classification of a wastew

have any questions, please contact the Operator Certification Program office in The Dalles at (541) 298-7255 x35. 

Classification of Wastewater Systems (OAR 340-049-0020)   All wastewater systems regulated under OAR 340-

accordance with the following classification system:  

Wastewater Treatment Systems 

Cl Class   ass I - 30 total points or less I - 1,500 or less design population

Class II - 31-55 total points Class II - 1,501 to 15,000 design population  

Class III - 56-75 total points Class III - 15,001 to 50,000 design population 

Class IV - 76 or more points Class IV - 50,001 or more design population 

Definitions used in these regulations unless otherwise required by context (see OAR 340-049-0010):  
 

 

n System authorized by Section 402 of the Federal Clean Water Act and OAR 340, Division 45.  
 

 be present. The 
sewage.  

ting 

ons, 
rtenances necessary to collect and carry away wastewater or other liquid waste treatable in a 

community or private wastewater treatment facility.  

"Average Dry Weather Flow" (ADWF) means the design average dry weather flow capacity of the wastewater treatment
system in gallons per day or Million Gallons per Day (MGD), as approved by the Department.  
"Industrial Waste" means liquid wastes from an industrial or commercial process discharged into a wastewater system for
conveyance and treatment.  
"NPDES Permit" means a waste discharge permit issued in accordance with requirements and procedures of the National 
Pollutant Discharge Eliminatio
"Population" means the design population of the wastewater system represented as the number of people or the population
equivalent the system is designed to serve. Equivalent population ordinarily is determined based on 70 gallons per person per 
day average dry weather flow (ADWF) or 0.17 lbs. BOD5 per person per day, whichever is greater.  
"Wastewater" or "sewage" means the water-carried human or animal waste from residences, buildings, industrial 
establishments or other places, together with such groundwater infiltration and surface water as may
admixture of domestic and industrial waste or other by-products, such as sludge, is also considered wastewater or 
"Wastewater Treatment System" or "Sewage Treatment System" means any structure, equipment or process for trea
and disposing of, or recycling or reusing wastewater and sludge (including industrial waste) that is discharged to the 
wastewater system.  
"Wastewater Collection System" or "Sewage Collection System" means the trunks, arterials, pumps, pump/lift stati
piping and other appu



Wastewater System Classification Worksheet  

OpCertClassWorksheet (Rev. 12/03/2008)   
  

s 
y, 

water collection system and a wastewater treatment system.  

"Wastewater System" means "Sewage Treatment Works" defined in ORS 448.405 as any structure, equipment or proces
required to collect, carry away and treat domestic waste and dispose of sewage as defined in ORS 454.010. Typicall
components of a wastewater system include a waste
"WPCF Permit" means a Water Pollution Control Facilities permit to construct and operate a collection, treatment and/or 
disposal system with no discharge to navigable waters. 

WW System Common Name: Lowell STP  

Facility ID: 51447  Location: Lowell, OR  

Total Points (from page 3): 69  WWT Class (check):  I  II  III  IV 
1: 3142 Design Population  WWC Class (check):  I  II  III  IV 

D) 0.22 Design ADWF load (Influent MG  Design BOD load (Influent lbs./day     )    

Classified by: Mary Pfauth  Date:        

erato  Date this classification filed with the Op r Certification Office:        

System start-up date for this classification (new, upgrade or expansion): N/A  

Is this a change from a prior classification? (check):  Yes  No 

STEP 1 - Criteria for Classifying Wastewater Treatment Systems (OAR 340-049-0025) 
(1) Design Population or Population Equivalent Points (10 Points Maxim  um)

 Less than 750      0.5 points 
 751 to 2000         1 point 
 2001 to 5000         1.5 points 
 5001 to 10,000        2 points 
 Greater than 10,000 3 points+1 pt. for ea. add. 10k 

      Part 1 Subtotal 1.5 points   

(2) Av low (Design Capacity) Pointserage Dry Weather F  (10 points Maximum) 

    0.5 point Less than 0.075 MGD    
 Greater than 0.075 to 0.1 MGD      1 point 
 Greater than 0.1 to 0.5 MGD      1.5 points 
 Greater than 0.5 to 1.0 MGD      2 points 
 Greater than 1.0 MGD        3 points+1 pt. for ea. add. MGD 

      Part 2 Subtotal 1.5 points   
(3) Unit Process Points  (Check all that apply) 

Preliminary Treatment and Plant Hydraulics: See also STEP 2 
 Comminution (cutter, shredder, grinder, barminutor, etc.)   1 point 
 Grit Removal, gravity       1 point 
 Grit Removal, mechanical       2 points 
 Screen(s), in-situ or mechanical (coarse solids only)    1 point 
 Pump/Lift Station(s) (pumping of main flow)    2 points 
 Flow Equalization (any type)      1 point 

   ubtota S l 4 points   
 Primary Treatment:       

 Community Septic Tank(s) (STEP, STEG, etc)    2 points 
 Clarifier(s)         5 points 

                                                 
1 See “Population” definition.  Use the design average daily equivalent load per person for Influent 
Flow or Influent BOD5, whichever is greater.  This value is used to determine the Collection System 
Classification. 



Wastewater System Classification Worksheet  

OpCertClassWorksheet (Rev. 12/03/2008)     

 Flotation Clarifier(s)        7 points 
 Chemical Addition System       2 points 
 Imhoff Tanks, (large septic tank or similar sedimentation & digestion) 3 points 

   Subtotal 5 points   
   Page 1 Subtotal 12 points   

Unit Process Points
Page 1 of 3 

 – Continued (Check all that apply)       

Secondary, Advanced, and Tertiary Treatment           See also STEP 2:  
 Low Rate Trickling Filter(s) (no recirculation)    7 points 
 High Rate Trickling Filter(s) (recirculation)   10 points 
 Trickling Filter - Solids Contact System     12 points 
 Activated Sludge (includes SBR & basic MB  15 points R process)  
 Pure Oxygen Activated Sludge      20 points 
 Activated Bio Filter Tower less than 0.1 MGD    6 points 
 Activated Bio Filter Tower greater than 0.1 MGD     12 points 
 Rotating Biological Contactors 1 to 4 shafts    7 points 
 Rotating Biological Contactors, 5 or more shafts    12 points 
 Stabilization Lagoons, 1 to 3 cells without aeration    5 points 
 Stabilization Lagoons, 1 or more cells with primar  a n  7 points  y eratio  
 Stabilization Lagoons, 2 or more cells with full aerat   9 points ion 
 Recirculating Gravel Filter       7 points 
 Chemical Precipitation Unit(s)      3 points 
 Gravity Filtration Unit(s)       2 points 
 Pressure Filtration Unit(s)       4 points 
 Nitrogen Removal, Biological (BNR) or Chemical/Biological System 4 points  
 Nitrogen Removal, Designed Extended Aeration Only (Nitrification) 2 points 
 Phosphorus Removal Unit(s)      4 points 
 Effluent Microscreen(s)       2 points 
 Chemical Flocculation Unit(s)      3 points 
 Chemical Addition System @ 2 points (describe):              points 

      Subtotal 27 points   
So See allids Handling (Excludes long-term storage in lagoons above) so STEP 2: 

 Anaerobic g an ating  5 points  Primary Sludge Digester(s) w/o Mixin d He
 Anaerobic Primary Sludge Digester(s) with Mixing and Heating  7 points 
 Anaerobic Primary and Secondary Sludge Digesters   10 points 
 Sludge Digester Gas reuse       3 points 
 Aerobic Sludge Digester(s)       8 points 
 Sludge Storage Lagoon(s)  (List Basin(s) or Tank(s) under STEP 2) 2 points 
 Sludge Lagoon(s) with aeration      3 points 
 Sludge Drying Bed(s)       1 point 
 Sludge Air or Gravity Thickening      3 points 
 Sludge Composting, In Vessel      12 points 
 Sludge Belt(s) or Vacuum Press/D w g    5 points e aterin  
 Sludge Centrifuge(s)        5 points 
 Sludge Incineration        12 points 
 Sludge Chemical Addition Unit(s) (alum, polymer, alkaline stab. etc.) 2 points 
 Non-Beneficial Sludge Disposal (landfill or burial)    1 point  
 Beneficial Sludge Utilization  (see also STEP 2)    3 points  

 Subto l     ta 13 points   
Disinfection:  

 Liquid Chlorine Disinfection       2 points 



Wastewater System Classification Worksheet  

OpCertClassWorksheet (Rev. 12/03/2008)     

 Gas Chlorine Disinfection       5 points 
 Dechlorination System       4 points 
 Other disinfection systems including ultraviolet and ozonation  5 points 

           Subtotal 9 points 
 to l  Page 2 Sub ta  49 points   

  Page 2 of 3 
(4) Effluent Permit Requirement Points

       
 (Check a apps licable) See also STEP 2: 

 Minimum of   2 points  secondary effluent limitations for BOD and/or TSS   
 Minimum of 20 mg/L BOD and/or Total Suspended Solids     3 points 
 Minimum of 10 mg/L BOD and/or Total Suspended Solids     4 points 
 Minimum of 5 mg/L BOD and/or Total Suspended Solids     5 points 
 Effluent limitations for effluent oxygen (For other limits see   1 point Step 2) 

  Subto l     Part 4 ta   4 points   

) ariation in Raw Waste Points(5 V .  Points in this cate  on
onditions are extreme to the extent that operation and handling procedure  

gory will be awarded ly when 
c changes are
needed to adequately treat waste due to variation of raw waste (strength or flow)  

 Recurring deviations or excessive variations 100% to 200%     2 points 
 Recurring deviations or excessive variations of more than 200%, or  

 t p gram  conveyance and treatment of industrial wastes by pretreatmen ro   4 points  
 Septage or truck-hauled waste         2 points 

    Part 5 Subtotal   0 points   

(6) Sampling and Laboratory Testing Points (check as applicable)   

 Sample for BOD, Total Suspended Solids performed by outside lab or   2 points 
 BOD or Total Suspended Solids analysis performed at treatment plant   4 points 
 Bacteriological analysis performed by outside lab or     1 point  
 Bacteriological analysis performed at WWT plant lab     2 points 
 Nutrient, Heavy Metals or Organics analysis performed by outside lab   3 points or (<1/mo. 1 pt) 
 Nutrient, Heavy Metals or Organics analysis performe  W la   5 points  d at WT p nt 

    Part 6 Subtotal   4 points   
     Parts 4-6 Total   8 points*   

OAR 340-049-0025 Accumulated Points, pg1 12, pg2 49  & pg3* 8 = 69 Go to Step 2▼ 

STEP 2 - Complexity Not Reflected Above (OAR 340-049 0020(4)) 
         Note:  This step may justify a higher classification.  Points shown are given as guidance. 

  Fine Screen Preliminary Treatment (includes washing & compaction)   2 points 
 SCADA or similar instrumentation providing data w/ process op. (2-4 pts)        points 
 Post aeration, includes mechanical and diffused aeration (not cascade   1 point ) 
 Class A recycled water (storage, distribution & monitoring)    6 points 
 Class B, C, D and non-disinfected recycle (surface & subsurface)    3 points 
 Sludge dewatering using bag or tube system      1 point 
 Composting, ASP or windrow        6 points 
 Land application of biosolids by system opera   5 pointstor (add to BSU pts. Pg. 2)    
 Odor or corrosion control (sepa bined)   2 points rate or com     
 Chemical/Physical advanced waste treatment (10 -15 points)            points 
 Reverse Osmosis or Electro-dialysis    15 points    
 Other Effluent Requirements @ 1 pt (describe):                   point(s) 
 Other (describe):                      point(s) 

 020(4) poin     OAR 340-049-0 ts   0 points   



Wastewater System Classification Worksheet  

OpCertClassWorksheet (Rev. 12/03/2008)     

Accumulated Point Total - Steps 1 and 2 (enter here and on page 1)   69 points   

A COPY OF THIS COMPLETED WORKSHEET TO BE FILED WITH THE OPERATOR 
TE  

Page 3 of 3
 

CERTIFICATION PROGRAM OFFICE, WQ DIVISION, PRIOR TO SYS M START-UP



 

B 
 

APPENDIX B: 

 

 

Flood Insurance Rate Map FEMA 





 

C 
 

APPENDIX C: 

 

Natural Resource Conservation Service Soil Report  



United States
Department of
Agriculture

A product of the National
Cooperative Soil Survey,
a joint effort of the United
States Department of
Agriculture and other
Federal agencies, State
agencies including the
Agricultural Experiment
Stations, and local
participants

Custom Soil Resource 
Report for

Lane County 
Area, Oregon
UGB

Natural
Resources
Conservation
Service

September 28, 2023



Preface
Soil surveys contain information that affects land use planning in survey areas. 
They highlight soil limitations that affect various land uses and provide information 
about the properties of the soils in the survey areas. Soil surveys are designed for 
many different users, including farmers, ranchers, foresters, agronomists, urban 
planners, community officials, engineers, developers, builders, and home buyers. 
Also, conservationists, teachers, students, and specialists in recreation, waste 
disposal, and pollution control can use the surveys to help them understand, 
protect, or enhance the environment.

Various land use regulations of Federal, State, and local governments may impose 
special restrictions on land use or land treatment. Soil surveys identify soil 
properties that are used in making various land use or land treatment decisions. 
The information is intended to help the land users identify and reduce the effects of 
soil limitations on various land uses. The landowner or user is responsible for 
identifying and complying with existing laws and regulations.

Although soil survey information can be used for general farm, local, and wider area 
planning, onsite investigation is needed to supplement this information in some 
cases. Examples include soil quality assessments (http://www.nrcs.usda.gov/wps/
portal/nrcs/main/soils/health/) and certain conservation and engineering 
applications. For more detailed information, contact your local USDA Service Center 
(https://offices.sc.egov.usda.gov/locator/app?agency=nrcs) or your NRCS State Soil 
Scientist (http://www.nrcs.usda.gov/wps/portal/nrcs/detail/soils/contactus/?
cid=nrcs142p2_053951).

Great differences in soil properties can occur within short distances. Some soils are 
seasonally wet or subject to flooding. Some are too unstable to be used as a 
foundation for buildings or roads. Clayey or wet soils are poorly suited to use as 
septic tank absorption fields. A high water table makes a soil poorly suited to 
basements or underground installations.

The National Cooperative Soil Survey is a joint effort of the United States 
Department of Agriculture and other Federal agencies, State agencies including the 
Agricultural Experiment Stations, and local agencies. The Natural Resources 
Conservation Service (NRCS) has leadership for the Federal part of the National 
Cooperative Soil Survey.

Information about soils is updated periodically. Updated information is available 
through the NRCS Web Soil Survey, the site for official soil survey information.

The U.S. Department of Agriculture (USDA) prohibits discrimination in all its 
programs and activities on the basis of race, color, national origin, age, disability, 